g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Appendix E.1. Unwanted Emissions
Into Restricted Frequency Bands
(Conducted)
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1 Result Table

NOTE 1: According to FCC OET KDB 558074, the limit for conducted measurement is converted by the
formula of “Plim [dBm] = Elim [dBuV/m] + 20*log(d [m]) - 104.8 [dB] - G [dBi] - f [dB]”, where:
- “Plim” denotes the conducted limit at antenna port,

- “Elim” denotes the electric field strength limit,
- “d” denotes the measurement distance for radiated measurement,
- “G” denotes the antenna gain (max per port), and
- “f” denotes the factor to model worst-case ground reflections, that is 6.0 dB for emissions <
30 MHz, 4.7 dB for emissions > 30 MHz and < 1000 MHz, and 0.0 dB for emissions > 1000
MHz.
NOTE 2: The measurement normally contain two steps:
- For the measurement below 1 GHz:
(1) Step 1 - Pre-measurement with Peak detector and CISPR Quasi-peak limit;
(2) Step 2 - if needed, measurement with CISPR Quasi-peak detector and limit.
- For the measurement above 1 GHz:
(1) Step 1 - measurement with Average detector and Average limit;
(2) Step 2 — measurement with Peak detector and Peak limit.

NOTE 3: The measurement of unwanted emissions at the edge of the authorized frequency bands can
be complicated by the leakage of RF energy from the fundamental emission into the RBW
passband. For measurements at the band edges, a narrower RBW is used within the first 1
MHz beyond the fundamental emissions (in this Appendix it refers to the range 2483.5 MHz to
2484.5 MHz) and the measured energy is subsequently integrated over the appropriate
reference bandwidth (i.e. 1 MHz).

NOTE 4: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain and used as respective results for each chain with the limit
requirement adjusted by antenna ports number (i.e. the Plim is reduced to “Plim [dBm] - 10
*log(N) [dB]”, in which N denotes the antenna ports number used by smart antenna systems).

NOTE 5: In this Appendix, the “< Limit* in results table denotes “Not found obvious spikes, or see marked
spikes on plots or listed emissions in result tables”.

EUT Conf. Maximum Emissions Verdict
11B/1 B@1 < Limit Pass
11B/1_B@2 < Limit Pass
11B/1_ M@1 < Limit Pass
11B/1_M@2 < Limit Pass
11B/1_T@1 < Limit Pass
11B/1_T@2 < Limit Pass
11G/6_B@1 < Limit Pass
11G/6_B@2 < Limit Pass
11G/6_ M@1 < Limit Pass
11G/6_M@2 < Limit Pass
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EUT Conf. Maximum Emissions Verdict
11G/6_ T@1 < Limit Pass
11G/6_T@2 < Limit Pass
11N20/0_ B@1 < Limit Pass
11N20/0_ B@2 < Limit Pass
11N20/0_M@1 < Limit Pass
11N20/0_M@2 < Limit Pass
11N20/0_ T@1 < Limit Pass
11N20/0_T@2 < Limit Pass
11N40/0 B@1 < Limit Pass
11N40/0_ B@2 < Limit Pass
11N40/0_ M@1 < Limit Pass
11N40/0_M@2 < Limit Pass
11N40/0_T@1 < Limit Pass
11N40/0_T@2 < Limit Pass
11N20m/8_B@1+2 < Limit Pass
11IN20m/8_M@1+2 | < Limit Pass
1IN20mM/8_T@1+2 < Limit Pass
11N40m/8_B@1+2 < Limit Pass
11IN40m/8_M@1+2 < Limit Pass
11IN40m/8_T@1+2 < Limit Pass
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2 Result Plot

2.1 11B/1 B@1

4 Agilent Freq/Channel

Fef - dBm #Atten & dB g - Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JEH 3 MH=z Sweep 12.27 m:
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4 Agilent Freq/Channel

Enm #Htten 6 dB .I ! : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 415 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB ] | Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RPN CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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4 Agilent Freq/Channel

B #Atten 6 dB Pty  Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RE=IPYEWE  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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4 Agilent Freq/Channel
#Atten 6 dB . SN Center Freq
—— 245000008 GHz

PASS LIMIT1
StartFreq
22.5080808 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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4 Agilent Freq/Channel

3 dBm Atten 10 dB 7 WS Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
Yy 0.00000600 Hz

Ty W‘*ﬁ
N q'”‘r"rl‘mrrll-'l PRI -1 | i
: hﬁkﬁ“ TN W e ﬁﬂ"'II+"'.'"."I1'b*'i“'."'illr'l"lllh'ﬂJll‘*"“iHlH'.'-"IL‘J'-ll'l'IFll,q'ﬂ"'-Ulﬁ.-rl"‘l'ﬂl'-‘ " 11'"""’1,\-'5!"'- F|||' " H'*,"l.’-\rl_ on Slgnal Tragfli

BW Hz #\BH 918 Hz
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4 Agilent Freq/Channel

3 dBr Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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4 Agilent Freq/Channel

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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4 Agilent Freq/Channel

Ref @ dBm Atten 18 dBE 544 ¢ E:". Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
A Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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4 Agilent Freq/Channel

B dRrm Arren 10 AR Center Freq
dBm '_H|tt._.r| 18 dE 4B | FEA00800 Gl
PASS LIMIT1
!

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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#Htten 14 dB

A :

I
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Agilent
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% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

oy

A 1 .

o

I
[
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Agilent
d the peak limit - dBm.
Atten 18 dE
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# Agilent Freq/Channel
Mkrl 2.509 8 GHz
Ret @ dBm Atten 16 dB CC 287 dBm Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
2.500000608 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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4 Agilent Freq/Channel

3 dBm Atten 18 dB W Center Freq

|TDHSS LIMITL|_|—|_|_|— 4.50000000 GHz
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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4 Agilent Freq/Channel

Em #Htten 6 dB 09.968 ¢ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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# Agilent Freq/Channel
& dBm #Atten 6 dB " : "£09 dbr Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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4 Agilent Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz
1 Auto Man

|

/ b‘lll.'q |
|
f Lh"‘l: '1l*'lnl'hih| h|"Hr|q‘hlllﬁ“'r~1-,|.|r"" ﬁ,ﬁlﬂl

Freq Offset
3.66660068 Hz

Signal Track

i
UT Iy . A ey i
'|'F-.'|,|,.J|.n,!'ﬂ"” et th,‘hil,'l.,._r-.al.,.l"ﬂnlw,.ll ' "'I'I'*"v.r"‘ilr""ﬂf""i ‘j| on 0%

BW Hz #\BH 918 Hz
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4 Agilent Freq/Channel

5 dBrm Atten 10 dB TR Center Freq

PASS LIMITL 1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Co
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4 Agilent Freq/Channel

#Atten 6 dB | N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 436 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 18 dB Pt  CenterFreq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
). 130.000006 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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4 Agilent Freq/Channel

. e a N Center Freq
dBm '_H|tt._.r| 18 dB 4B | FEA00800 Gl
PARSS LIMITL
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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#Htten 14 dB

A :

I
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Agilent
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% Agilent

Ref 4 dBm #Atten 14 dB

A :

I

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 441 of 1192
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

iRk 1
PPN PR R TUEE N L RO 1 SETNOPOS DOPIRI WP o SNT TRV DU UNDE L2 T LR PRy | oo B o L |

#BH 18 kHz
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4 Agilent Freq/Channel

Ref & dBm Atten 10 dB R P Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 444 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB YRR Centerfreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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# Agilent Freq/Channel
& dBm #Atten 6 dB : Wi Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I _ ; 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 447 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB IR  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Br sfitten 6 dB ERIRaa]  Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Mkrl 21.211 5 GHz
F'.—- -2 dBEm #ftten 6 dB —54.557 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PRSCR e | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAitten 6 dB SESER:n) | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Mkrl 25.571 5 GHz

Arren B AR Pl Center Freq
#Atten & dB 41,455 dBm 24 C080008 Gl
PASS LIMIT1
StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

gk o q
N o gt . f.h bl "'"**s’F"ﬂ"n4H"‘p"~.ﬂ1|~|'*-'--r\,, N Signal Track

On Off

#JEH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB TP Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Htten 6 dB ] Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Hutp Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. Arren 10 AR TXEyP= Center Freq
4B _fitten 18 dB N 1.65000008 GHz
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

Ampli
-4,

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

iR 1
i st A A Pt T A gy AT P A A M AR MR YA

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 10 dB R P Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn sAitten 6 dB ool Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB e Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB .I 47.. N CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Br sfitten 6 dB PRI  Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 21.197 & GHz
Ret -8 dBm #Atten & dB g 5 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB 12058 dBn LGS Fregq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

: Stop Freq
¢ 2250006608 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

'es BH 1 MHz ) #VBH 3 MHz Sweep 18.13 m: ( =y,
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB WIS  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB - .:.: Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB YL Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB YU  Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
1 Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dRrm Arren 10 AR o Center Freq
dBm '_H|tt._.r| 18 dE 4B | FEA00800 Gl
PASS LIMIT1
!

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

i

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

iR
1
MM.-..».wuu..mumum-Hut-m&.h*mwnmmm—wﬂuwmmmwwmﬂmuhmduﬂwmm

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 15.94° Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 2.518 & GHz
3 dBm Atten 18 dB WYYeeR ) Centerfreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel
8 dBm #ftten 6 dB 73 : Center Freq
————— 3.50000008 GHz

PASS LIMIT1
StartFreq
G.50ARARAA GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 | :.-E:-- Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB TR  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Br sfitten 6 dB QERINTZR  Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB RERen]  Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB SEEEPE  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB .I Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 495 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz

Huto Man
1

T'\

| 'y
b A F
b LRI I X | )
L"!‘ sl Wi f“-.’-'n""*"‘l'r‘*w ‘r'""‘"'pr‘ll-JILI"""H'l;""I-‘Tl.-'u'l'f-"l"l.-r‘».ﬂ.ﬂ.l" l'lf"'ﬂ'i“'hr"“;'.'"lHr'J'J‘-'""HrJ"u"h"'rﬁﬂ']'r

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW Hz #\BH 918 Hz

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 10 dB R P Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn sAitten 6 dB QA Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB YN CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB QTR IZRE | Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Mkrl 16.173 @ GHz
Em #Htten 6 dB -46.312 dBm Center Freq

16.5600000 GHz

PASS LIMIT1 ‘
StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 3 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PP | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I C1.16 . Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB .I .. Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 508 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBrm Atten 10 dB " M Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Il" .]“T.I i " I |1 - -
i M ‘r'n“'-"f-”“ﬁ i Il'h‘h"""""*""” Wy "I’LJ]"]"'i"I'\-1..l'hF"|'h"-"'u’1h"""|"\"‘H' o ,h""J l'w'u'u""l'-q Pﬁn,rllr-fn’]‘u‘nﬁ'llk-,h,f I“L‘n Signal Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB "7 i Ccenter Fregq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 AR ren 18 dR Plahle  Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 514 of 1192
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

Amplitu
-74.14 dBm
-54.54 dBm
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

2.6 11B/1_ T@2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB C N CenterFreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB __ e Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB 47.118 ¢ N CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
B shitten 6 dB REETIYEIY  Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 21.188 & GHz
Ret -8 dBm #Atten & dB g 3 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB Rl | Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SRS  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1
T Freq Offset
| A.ABRERERE Hz
ol |
1m| 1 T'
AaTH py Signal Track

|
r-J I,‘.Ilﬁr#q ! f| f L J L 'f'lll.-f ll.* .l""p""“"'l'lhl"‘-”",f " J'lf'hh’ij}"ﬂ"'llli ' y I'l'[ """II MF*" Iq'p'ld,l.r-ﬂ.“l'"rql'lil.-. on ot

#JEH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB EESYOY:M  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I Yol Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB S B Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

1R 1
.uu..r-.w..-ﬁwmw#-kmwmﬁmwmwm‘hmwwﬁﬂ'PmMAM'WWuﬁ.-'ﬂ

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 2.542 @G

Center Freq

Ret 11 dBm Atten 18 dB 150000000 Clio

PASS LIMIT1

StartFreq
2.500000608 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.7 11G/6_B@1
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB TYSOWN  CenterFreq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 54 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bm #Atten & dB IRYLIAR CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I . :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB .I ! 99 Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

o Mgy o
. H‘ lf'ilhﬁ LT[ li', § .
WY} Pol My lbppnt” |,|'IL""i‘l.l'J'.l'"n'1-."'"|4'.,l""'I"nIH"*-\'l.ﬂ'I,...F'-J'"'""nlJHIir‘-'r'l,FH'-.ﬂ-'"‘l'.,.-d.-'-"'*ﬂ,lh’-h",‘f'u'f'u*"lI|'|’

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB NESP  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#htten & dB W centerfreq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 549 of 1192
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

i1k
[T PR IRRURRY VA YINE PR ITEN o 1 N TN it A

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
Mkrl 2.509 8 GHz
Ret @ dBm Atten 16 dB L5 279 dBm Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
2.500000608 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 18 dB e conter Freq

|TDHSS LIMITL|_|—|_|_|— 4.50000000 GHz
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 1 ¢ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel
3 dBm #ftten 6 dB .I -I | ; Center Freq
————— 3.50000008 GHz

PASS LIMIT1
StartFreq
G.50ARARAA GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB PP  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB | Ry | Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.8 11G/6_B@2
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

dBm
dBm
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

1
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 56 : 5:“. Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB __ - N Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 568 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB QERCRTIRE  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB QTP Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB 54516 dBm [T

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PRSZRen | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ ' £33 AR Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#fHtten 6 dB | : Center Freq
e E— 2450808010 GHz

PASS LIMITU—
StartFreq
22 50080018 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz

Huto Man
1

]I

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ESSYI:M  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I 55128 N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB " Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. NP ,, PN Center Freq
4B _fitten 18 dB el | 65000000 GHz
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies

2.9 11G/6_M@1
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB .I ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB HRSL]  Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB T Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel
Mkrl 21.678 & GHz

r YR Center Freq
20.5000008 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . - Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
shitten 6 dB PWII  Center Freq
T —— 245000008 GHz

PASS LIMITU—
StartFreq
225080808 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBrm Atten 10 dB " M Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

' Hﬁ? A.0AERAREE Hz

TN

N 'ﬂhl .Il i 'ﬁll. e " A " N A
o ”’ P l,.r*l,l"l rl,IL-.] b r‘.\l-'-.l."l*'ﬂ’h 1||'| I I.llfll- | ﬁhll‘ﬂprllll."‘lﬂ L |IIr #'“'L.I'I'r " VA .’pl.llllh"l, J'l'll‘rl;ﬁll.'ﬂ nI'J" "‘1“”'!, Si gna | Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB : Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten 6 dB QEENYSYWINN  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
1 Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

i dR eran 10 dE ; Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
!

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

1
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

oy

A 1 .

o

I
[
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB 151 Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB 59.99 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBm #Atten 6 dB .I PO Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB TP Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.1011G/6_M@2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB 46.531 ¢ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Br sfitten 6 dB PR | Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 604 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel
Mikrl 21.180 @ GHz

r YTy P Center Freq
20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 10.13 ms ¢

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I _ - 5;--. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#fHtten 6 dB . .:.: Center Freq
e E— 2450808010 GHz

PASS LIMITU—
StartFreq
22 50080018 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step

14.1600868 kHz

Auto Man
1

' | ¢ T
b o
: P 1|||'i|||lll, J|'| 4 llu,:‘-ll

!
LI Y I.Jli " “ F hl"' T | \
J Ih F‘i'l lrFI{II'H I.Iuhrlulll.‘Ih'lllr"rﬂ'lqﬂll{‘ll‘ JllHui1lH.rr‘4l|\.I-"*II.l|‘lyI1Ph1-IilrIn{I1I'.;I1LIJH'PJ.I'|HL!HIITIM1l'".‘"|,""‘Ir""l“‘r‘ﬂﬂll*k[’fiq‘lﬂ'

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB .I 53.415 ¢ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB M Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Y B Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
i Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

1.49 dBm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

Ampli
-4d1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

i

1R
Wll'-"'a-m'l.l*-NJl‘ﬂ"l'.-'hWM1HﬁﬁmﬂhwerhﬂﬁNHMvWﬂWWH'%wm

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB ' _49.186 dBm [NSCIATL

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB ASxta CenterFreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBm #Atten 6 dB PEIEWTAN  Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.1111G/6_T@1
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
3 dBm #ftten 6 dB .I : © 1 Center Freq
————— 3.50000008 GHz

PASS LIMIT1
StartFreq
G.50ARARAA GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #ftten 6 dB g 1 ¢ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB ! : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB .I : ;: Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB - j CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB SRR Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB ! 23 Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

i dBm Atten 18 dB _73.05 W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
s 0.00000000 Hz
. Ijl.ﬂlrhl' Tl

: T 'rﬂwﬁ h Irrl'i" ey } Jllh'.N "'r't 3

I I' 1oa ML N i
Pyt nlrwuL,..L.,. iy ,L.,,.AnHHrL“r‘,'.,.w,q,h.l,lu.,ﬂjﬁl r"'H..;1|"i'1‘u,,-*fm-.-x.h.-mm,.-.lr Signal Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB SR Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

.PHSS il

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Fs 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
iy Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
5 dBm Atten 10 dB R | Center Freq

PASS L:lm:l[_l_l 1.650006006 GHz

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

: CF Step
130000806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VBHW 3 MHz  Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

1R
1
e U'u.ﬁm'-“% R L m;ﬂmﬂ'!mw” MI‘F"W“Q*%+HM* PRV P E——
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm. :
Atten 18 dE Eand Puwr

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 18.502 : 5:“. Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

2.1211G/6_T@2
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #ftten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBn WAtton 6 dB =l Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 4 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB QEIREERE  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB : Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB TEIEY Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Bri #ftten 6 dB PRTCR e  Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB ! fof | CenterFreg

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
shitten 6 dB PGP  Center Freq
T —— 245000008 GHz

PASS LIMITU—
StartFreq
225080808 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1

T Freq Offset

|| A.BRERAGAA Hz
|||'i"|||q IJ| 'I

¥ f‘- "lb""l._j"plllu'rllhl | ||

A HH]
. iy o
. H 'r “"h,l "h‘J ol |.| |] . 'HI . jlr
AT St eriguolipaifrolyort

Signal Track
On Off

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB EESYYI:M  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB it : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
' Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. 16 R " N Center Freq
dBm '_H|tt._.r| 18 dB . 1B | FEA00800 Gl
PARSS LIMITL
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 659 of 1192
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

iRk ;
1
o \"**'\'-'"MI"""‘""M"WJW'WWMQ‘#““WW"MMWWW“%WM“
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

1 dBm

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm. :
Atten 18 dE Eand Puwr

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB e | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.1311N20/0_ B@1

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 664 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB PRSP  CenterFreq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 4 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB IR | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 667 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SR Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB = W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
Sl AARRRGEAR Hz
A HH?LM

¥ U..-,-,.u',
Y T -
HK hlq \‘\F .-q'h'...'uk.d‘,\lf.,.f-“'. Wil flfeer |.ﬁ~.ull,,.,‘a|||lp'|,u [T ﬂjh" ,'r"h_.‘ra"uru"-v"‘"}"'-'ﬂ'-,,- ﬂql,ulwi ) I"*'|,-‘-.-.Hl‘-‘lllﬂllr"l-‘.i'ulﬂ'w".-

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Htten 6 dB .I ;5. N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm '_H|tt._.r| 18 dE | 65086008 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

A

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

1.' =

=Y
iR
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 678 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref © dBnm Atten 10 dB PETREPEN  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB : e Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB C Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PeTeRen  Center Freg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB ! | : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 688 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Br sfitten 6 dB XSO  Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

F'.—- -2 dBEm #ftten 6 dB .I C4.2 - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB 44, PN Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E

1
"ol 7|)
Ml iyt lhwl me. " .M' |

#JEH 918 Hz

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB " :s:--' Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I NEUMNN  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB : 5:“. Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. NP ,, PN Center Freq
4B _fitten 18 dB el | 65000000 GHz
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

A

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB .I 06184 ¢ Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freqf’thannel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB | :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel
8 dBm #ftten 6 dB ; : Center Freq
————— 3.50000008 GHz

PASS LIMIT1
StartFreq
G.50ARARAA GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

2.1511N20/0_M@1
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB S B Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
A Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

. Arron 10 R 20 - Center Freq
4B _fitten 18 dB e 1.55@08686 GHz
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

i

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

Ampli
q I

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 18.99¢ : 5:“. Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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&'& RF Test Report of eSpace EGW1500E

HUAwel FCC ID: QIS-EGW1500E ,

Report No: SYBH(R)00665644EB-1

IC ID: 6369A-EGW1500E

#Il_lI E: H E: MHE

Huawei Proprietary and Confidential

Security Level: Public

Freg/Channel

Mkrl 2.511 @ GHz
-41.481 «

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 715 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel
3 dBm #ftten 6 dB -- LI Center Freq
————— 3.50000008 GHz

PASS LIMIT1
StartFreq
G.50ARARAA GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB YW Center Fregq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB QERINITYE  Center Freq
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RETPrPWe  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB .I 446 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB ST Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel
#Atten 6 dB Y CenterFreq
—— 245000008 GHz

PASS LIMIT1
StartFreq
22.5080808 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB R R Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

lf'.lll.'#l. !
Peeglmat ooy |
| L ) TR Lo, ) | i ‘
W I v}k'lh-‘ul iy J 1N i,J '.11II|ﬂJ'FhIr-'i"r»'|.i*‘h"|.‘""-'A\.-I“-"ﬂ"ﬁuﬂda" "y, r"'"r qa""'""]"a""ﬁll”'lklf""‘"hk

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 726 of 1192
Copyright © Huawei Technologies Co., Ltd.



\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I %8 Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles

2.1611N20/0_M@2
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB .I ; : 5:“. Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB c Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
5 dBm #Atten 6 dB PPOdN  Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -5 dBm #itten 6 dB TRy  CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent Freg/Channel
Brn #htten 6 dB RPN  Center Freg
16.50808600 GHz

PASS LIMIT1 ‘
StartFreq
14.5080808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #0tten 5 dB .I 54,7 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB IRSEREN] | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SWIEWES  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB 1 Center Freq
e 24.508EBAA GHz

PASS LIMITLI—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1
T Freq Offset
|| 3.66660068 Hz
|

d .
ﬂ,mu.lm ' ..m‘h.u,,,.t. I l""r‘ ,,,qh.q,ﬁ,n,,h,t,q,uﬁ;,.g AN P Signal Track

On Off

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB ESYTT:M  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

.PHSS il

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
m Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

A ARm Ortan 10 AR -:II Center Freq
dBm '_H|tt._.r| 168 4B 4E | FEA00800 Gl
PASS LIMIT1
|

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Fef 4 dEm #Atten 14 dE

PASS LIMIT1

oy

A 1 .

o

I
i

2.1711N20/0_T@1
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm. a Mkrl 1
Atten 16 dB Band Pwr

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref 0 dBm Atten 16 dB T _49.159 dBm [NSCIATL

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freqf’thannel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB __ N Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB RETeea=a  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Enm #Htten 6 dB - Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB .I ; 95 : Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 547 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00665644EB-1 Huawei Proprietary and Confidential Page 758 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB TRYEREN]  Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . 1331 :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#fHtten 6 dB 1.6 .:.: Center Freq
e E— 2450808010 GHz

PASS LIMITU—
StartFreq
22 50080018 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

5 dBm Atten 16 dB IERYSENS  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

. II‘I(II‘*”'{'HH"‘“]}J,

1
"1".‘ |-FI|.,'|'1 " -r‘“ l|| A e I rl ,
l Jl ﬂ ™ by W, ) e h.|'|.-I ’ +IrH|I‘|,. _+. "|Ir"'-'-"-""a'f'H-"I| I, J‘-""‘I, 2 J,.'.'-"I.“r-"-\lrjl Ll "If i ““Irh_. i J.',r

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB NYTER N Center Freqg

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

#fitten & dB Center Freq

.PHSS LTHITL

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
by Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
5 dBm Atten 10 dB ey | Center Freq

PASS L:lmiTl  1.658680808 GHz

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

: CF Step
i 130.000008 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VBHW 3 MHz  Sweep 2.667
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB

A :

I
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Agilent

1R 1
TP P S SRS ST P 7 Lo D Y SV S« WO o
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I

2.1811N20/0_T@2
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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g'é RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Agilent
d the peak limit - dBm.
Atten 18 dE

1R 1
-u-l'W"‘f“hp'|,M-W'I’M-...,.-,-m1'v.Wﬂl-'\"1,..n.'Mmh\ﬁﬂhm'ﬂmﬁmﬂ‘?www*ﬂﬁwm‘fw

#BH 18 kHz
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB 45 : " Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
4.50000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

# Agilent Freq/Channel
& dBm #Atten 6 dB : 28 Center Freq
ey p—— 8.50000008 GHz

PASS LIMITL
Start Freq
6.50880088 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB : i Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

i Agilent Freq/Channel
Ml 13,

Em #Htten & dB -4 Center Freq

12.50006006 GHz

PASS LIMIT1

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
Em #ftten 6 dB - ;: Center Freq
16.5000008 GHz

PASS LIMIT1
StartFreq
14.5600808 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E

% Agilent

Ret -& dBm #Htten 6 dB

PASS LIMIT1

Report No: SYBH(R)00665644EB-1

BH 1 MHz #BH 3 MHz

pyright 2000-2011 Agilent Technologies

Security Level: Public

Freg/Channel

Mkrl 21.2
Center Freq
205000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Sweep 1227 ms i

Huawei Proprietary and Confidential Page 780 of 1192
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB PRERR e | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 | :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
#Atten & dB Center Freq
e 24.508EBAA GHz

PASS LIMITU—
StartFreq
22 .50REEAEA GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
141066666 kHz

Huto Man
1

: ll|r'||h"" I ,Il,”l | |JII
: I ll""\"J Ml [

Freq Offset
3.66660068 Hz

I
L 1k i
*a by \r\'lr;-];..qnu'l,r'l J | ||I|'I“IIb.,.,I|'|J.I|.‘|-r'|f|'q.|'l|“| i I|'| f"‘i“rll "M-rﬁ r.ql._,lfu,wfuh J-~|I "Tu*‘.,n'l.'ﬂ*-‘.r 1ILIa, WA 'I'IH.«, 0 on S | g na I T rac k

Oft

65 BH 300 Hz #VBH 910 Hz : a1 pts)
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB IS Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
97 .000ARAA MH=z
Flutn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB C Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
o Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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g@ RF Test Report of eSpace EGW1500E
Huawel FCC ID: QIS-EGW1500E, IC ID: 6369A-EGW1500E Security Level: Public

- Agilent Freq/Channel
3 dBm Atten 10 dB Rz | Center Freg

PASS L:lmiTl  1.658680808 GHz

StartFreq

\ 1.08000008 GHz

Stop Freq

2. 3BABAAAA GHz

: CF Step
v 130000806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VBHW 3 MHz  Sweep 2.667
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SVA RF Test Report of eSpace EGW1500E
HuAwel FCC ID: QIS-EGW1500E , IC ID: 6369A-EGW1500E Security Level: Public

#Htten 14 dB
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